



Test Report

No.: SZTYR040510882/LP

Date: MAY 26, 2004

Page 1 of 2

EPAK MULTI PRODUCTS FACTORY
TONG FU YU INDUSTRIAL ESTATE,
JIAN LONG, HENG GANG,
LONG GANG DISTRICT, SHENZHEN, CHINA

Report on the submitted packaging samples said to be CONDUCTIVE PC CARRIER TAPE

Sample Receiving Date : MAY 24, 2004

Testing Period : MAY 24, 2004 TO MAY 26, 2004

Test Requested : To determine Total Lead, Cadmium, Mercury and Hexavalent Chromium content in the submitted packaging samples.

Test Method : Analysis was performed by Inductively Coupled Plasma Atomic Emission Spectrometer.

Results : Please refer to next page.

Conclusion The Total Lead, Cadmium, Mercury and Hexavalent Chromium content in the submitted packaging samples comply with the requirement of European Council Directive 94/62/EC – Article 11 that effective from June 2001.

Signed for and on behalf of
SGS-CSTC Ltd.

Zhang Yanzheng, Helen
Section Manager

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also available upon request or are accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30 days only. This Test Report shall not be reproduced except in full, without written approval of the Company.

SZL 244470

SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch-Toys Laboratory

2/F, 4/F, 5/F, Castar Building, Zhongkang Road, Shengmeilin, Shenzhen China 518049 t (86-755)83114358 f (86-755)83106136 83118834 www.sgscstc.com
中国·深圳·上梅林中康路奥士达大厦2楼、4楼、5楼 邮编: 518049 t (86-755)83114358 f (86-755)83106136 83118834 e sgs_china@sgs.com

Member of SGS Group (Société Générale de Surveillance)

Results:

	<u>Black plastics (Carrier tape)</u>
Lead [Pb]	< 2
Cadmium [Cd]	< 2
Mercury [Hg]	< 2
Chromium [Cr]	14
Total [Pb + Cd + Cr (VI) + Hg]	< 21
Total Limit	100

Note: - < = Less than

- The unit of results is mg per kg
- Results shown are of total weight of dry samples

*** End of Report ***

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also available upon request or are accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30 days only. This Test Report shall not be reproduced except in full, without written approval of the Company

SZL 2 4 4 4 6 9